Table 4-1
Dade® Automatic Centrifuge 1l
Base Plate - Exploded View

(Fig. 4-1) Parts List
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Spare Parls
Llsi Relerence Description l]'qr.
Base plale inseparable assembly ... 5]
47 Foot, molded .. T
63 Screw #8-32 x 38 Innq pan fead ........ 21
48 Foot, adjustable ... - eeanirerrres &
63 Hex jam nut #1/4- EU I
1 Pump-head add-on .. % |
1 Impeller, saling purnp {parl uf 1tem E} |
63 Screw (part of ltem B) .. —
63 Screw, fill, head #8-32 X 2.625° Inng .......... 2
B3 Lock washer, split #8.... i 2
63 Flat WASHET #8 ....ovmiremmmssmasnrmsrosmsiasss €1
B5054-23 Tubing 9-15A186" Iur:g .|
29 Male elbow ... o e
29 Tube fitting ... il
29 Saline detector assernhl;r -
29 Body, saline detector .. T
63 Screw, flat head #6- 32 x TS Iunq 2
12 Retainer, switch .. pomny |
B3, 29 Screw, flat head #4-40 x 1/4° Il:rng L2
29 Switch assembly ... |
29 Magnet, modified .. i 1
55 Photon coupled Intermpt&r tUEJ e |
63 Screw, pan head, #4-40 x 3/8° Iung ........... B
63 Lock washer #4 .. i |
63 Flat washer #4 .. o |
" Mounting piate assamnhr ——
Coupling cenler ........mmmmennens 1
AR Disk encoder . MR |
B3 Screw, pan head #4-40 x . 1BB 1nng .......... 3
20 Coupling pump and motor . PR
63 Screw, sockel s:et 1
16, 31 Pump motor 115V (B2) i
17.45 Pump motor 230V (B2) .t 1
16,17 Brackel, pump motor assembly ... 1
22,23 Terminal block (TB2) ... voeee 1
63 Screw #6-32 x 3/4 rnng pan haad .4
B3 Lock washer, split #6 ... 13
63 Flat washer #6... 13
61 Solid state relay {ESFH} S
63 Screw #6-32 x 516" long pan hE:-ll:l N
S Sonalert (LS1)... 1
e Cap, retaining tpart nf Ttem 3?} pouee 1
43, 57 Relay (K1, K2] ... — R e
55 Bridge rectifier {BFHJ w1
26 Power supply 5V {P51} sl
22,53 Transformer (T 1} .
55 Capacitor (C1} ... i
bl Clamp, czpar,ltnr PR |
63 Screw, #10-32 % i Iung pan head ... i
63 Lock washerﬁﬂl R |
63 Flat washer #10... o

Index
No.

Spare Paris
Lisl Reference Descriplion

- |
=

47 63 Hex nut £10-32 ., 1
48 21 Terminal block (T B J i |
49 55 Fuse holder 115V =1 EEUU =2
50 59 Fuse, slow-blo 3.2A (F1) (115V).... )
51 1] Fuse, slow-blo 1.5A (F1, FE} tE’Eﬂ'u'] w2
52 it Hole plug [115V only) ... i
53 22,23, 52 Potentiometer 5K (R3) .....cvciniinnnnn 1
54 22,23 7 Potentiometer 5K (R1) ..o 1
55 22,23, 50 Potentiometer 10K (R2) coeeiirmrcennns 1
56 e Briobeorotnl e i
57 g Shatt knab, I0CK .......cimsmsmssssesmmsimmmainsins |
58 27 SR (D2 B8) srsrriisusismsiinsmivsismsssmmsii b
59 19 SWIlCh guUAard ........oocoeereecrssssnsssnmsmmssnssens 1
B0 55 Power ling filter ........ccocmnmrrrmmmsrmarisire |
1 63 Hext 1t #4440 .....oooeseenrsnssisssssrenssisssaisions £
62 43 Arc suppressor assembly ... 1
63 57 Arc suppressor assembly .. 1
64 57 Arc suppressor assembly ... 1
65 ¥ Fuse warning [abel ... 1
66 Label fuse, 3.2 AMP ..ooonervcmmesesnesiismsemns 1
67 Speeds adjust 1abel ..o 1
64 Label, pump $eting ......ooooviceiciisimeinini 1
63 Decant speed ad). label .. |
70 Saline override label... S
71 Saline override pusmun Iahel AR L |
72 a2 Label 1.5 amp (230V) ... Mok
Items Mol lustrated
21 Jumper assembly (white) ... il
21 Jumper assembly (BIACK) ..o af {115'!."]
) Line filter/fuse wire assembly ..o 1 (230V)
Terminal strip/ine filter wire
assembly ... s T AR
i Varistor assemhlg.r e 1 [230V)
2 Varistor assembly.... ] :115\1’]
25 Transformer narness assembly
L. Fuse/terminal strip wire assamhly SRR {EEW]
22,23 DC/signal harnass assembly ...
21 AC harness assembBIY ... imrserrsemsens s 1
*WPN stands tar no part number. Paris designated NPN are parl of the next
higher assembly and a separaie part number has not been assigned
**Mo! available, unsalable.
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Table 4-2
Dade® Automatic Centrifuge Il
DAC Il - B5054-2 Spare Parts List

Par
Number Description

1. 523050-100 Pump Head, Peristaltic

2. S23187-00 Distributar and Nozzle Assy. (Rotor)

3 523248-100 Center Coupling (saline pump)

4, 523265-001 10 mm Tube Insert Kit {12 ea.}

5 523283-100 Drive Motor

6. S45009-001 Electromagnet Assy.

7. S45010-001 Lid Latch Assy. (110 vac)

8  545010-003 Lid Latch (DC current version)

9. 545012-001 Housing (case, beiga)

10. 545014-001 Front Panel Assy. (brn.)

11. 545031-100 Liner, Lid

12. 545035-100 Switch Retaingr

13, 545038-001 Liner, Bowl (brn.)

14. 545041-100 Spring, Cover

15. 545044-100 Window, Lid

16. S45046-001 Pump Motor and Encoder 110V

17, S45048-002 Pump Motor and Encader 220V

18. S45050-001 Counter Disc Encoder

19, 545054-100 Switch Guard (saline override)

20. 545056-001 Pump Coupling Assembly (Encader)

21. 545058-001 AC Harness Assy.

22 545059-001 OC Hamess Assy. for S/N under 1800

23. 545059-002 DC Hamess Assy. for S/N over 1800

24, 5450680-001 Transistor Harness

25. 545061-001 Transformer/Harness Assy.

26. 545062-001 Power Supply, 5V (ps1)

27. 545083-001 Lid Sensor/Harness Assy. (L13)

28. 545064 Lid Switch/Harness Assy.

29, S45075-001 Saline Detector Assy.

£6. S45078-001 Cable Assembly/Power Swilch

27. 545079-001 Switch Assy. (test tube size select &
saline override)

28 545080-002 Front Panel Assy., gray

29 545081-100 Skirt, Splash Guard

30. S45082-100 Skirt Retainer

31. S45091-100 Pump Motor {115 vac)

32. 545094-100 Boot, Motor Mounting Hub

33. 545098-001 Brush Kit, Drive Motar (2 ea.)

34, 545093-001 Brush Kit Magnet {2 ea.}

35. 545105-001 Spare Parts DAC Il Kit*
(as shipped w/new unit)

36. 545111-01 Qutput Tubing Assembly (tubing,
male elbow, tubing connector)

37, 545119-001 Saline Valve

38. S45122-001 Main PCB

39, 545135-001 Lid Stop

40. 545136-001 Housing, gray

41, 545137-001 Cover, gray

42, 545139-001 Liner Bowl, gray

43, 545142-001 Brake Relay/Arc Supressor Kit
{relay & extra arc supressor)

44, 545162-100 Lid Gasket —

45. 545173-002 Pump Motor 220V

46. 3505630 Isolation Maount

47. 51211 Moulded Fool

48. 512112 Leveling Foot

50. S18548 Potentiometer 5K (R2)

51, 518549 Potentiometer 5K (R1)

52. 518550 Potentiometer 10K (R3)

53. 529519 Transformer (T1)

053451

Parl
Number Description
54. SB53451 Service/Operators Manual
55. 545164-001 Spare Parts DAC |1 Kit”
56. 545165-001 Brush Holder Kit*
57. S45166-001 Reversing Relay Kit
(relay & arc SUpressors)
58. S45167-001 Fuses Kit, 10A (5 ea.)
58 S545168-001 Fuses Kit, 3.24 (5 ea.)
60. 545163-001 Fuses Kit, 1.5A (5 ea.)
61. S45170-001 Solid State Relay Kit (1 ea., AC pump relay
and DC lid lock relay)
62. S45172-001 Power Transistor Kit*
63. S45171-001 DAC || Hardware Kit*
* KIT CONTENTS:

545105-001 SPARE PARTS KIT

Distributor brush {1 ea.)

Fuses: 2 ea. 3.2A Slo-bio (domestic)
2 ea. 10A Slo-blo (all)

Pump tubing (1 ea.)

Cable tie (ig) (2 ea.)

Cable tie (sm) (2 ea.)

Silicon grease (1 ea.)

545164-001 SPARE PARTS KIT

Potentiometar (R2) (1 ea)
Potentiometar (R1) (1 ea.)
Potentiometer (R3) (1 ea.)

Switch (saline override and tube size select) (2 ea )
Fuse holder (1 ea.)

Capacitor {C1) (1 ea.)

Bridge rectifier (BR1) (1 ea.)

Lid springs (4 ea,)

Line filter (1 ea.)

Foot, molded (2 ea.)

Foot, adjustable (2 ea.)

Hexseal (5 ea)

Photan coupled interruptor (5 ea.)
Lid lock sotenoid (1 ea.)

BRUSH HOLDER KIT

Cap (2 ea.)
Holder {2 ea.)
Insulator (2 ga.)
Seal (2 ea.)
Screw {2 ga.)
Flatwasher (2 ea.)

POWER TRANSISTOR KIT

Power transistor (014 & Q18) (2 ea.)
Power transistor (02 & Q3) (2 ea.)
Insulator (4 ea.)

Spacer (8 ea.)

Teflon tubing (B ea.)

HARDWARE KIT

All screws (5 ea.)
All washers (10 ea.)
All nuts (10 ea)
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Table 4-3
Dade® Automaltic Centrifuge II
Housing - Exploded View

(Fig. 4-2)
Index  Spare Parls
No. List Feference Descriplion Qty.
1 40 Housing, inseparable assembly ... 1
2 63 Screw, pan head, #8-32 x 1/2° Inng wrssenerns 3
3 63 Lockwasher, split #8.... =i
4 7.8 Lid latch assembly ....cccenvesnsessssirisnannns |
5 63 Flat washer #8 ....... e
B 7.8 BN oo nnionsisiiimmmisiasaissiepasabinssmpnnmissats 1
GE 7.8 Sprlnu EER |
7 7.8 Rod, lid ||:II3|'[ A |
8 7.8 Shirm, nylon .
8 7.8 Pin, latch ... |
10 8 Solenoid {EﬁUDE} {L1;| 1ui'd
11 7.8 Bracket, latch ... sinansd
12 7.8, 63 Screw, pan head #6- 32 % 14 Inng TR
13 7.8,63 Lock washer, split #6... e 12
14 7.8,63 Flat washer #6 ...... Nt
15 7.8 Solenoid link ...... RN SR |
16 7.8 Rod, lid lock Eﬁﬂﬂmhl}’

(includes Items 7, 21 and 22) ................ 1
17 7.8 LINK SPRACEE oooiesisishsirsssasintomsiesesssiiumniiution:
18 7.8 Washer, SPHNG «..oisieessimmminiiissmmisnn |
19 7.8 Spring. sulenmd1
21 7.8 Flag, molded ... Er
22 7.8 Roll pin 5/8° Iung R |
26 7.8 27 Lid sensor harness asseml:rlsr |:U3] ............ 1
27 7.8 63 Screw, pan head, #4-40 518 lung "l
28 7.8 63 Lock washer, #4 .. = 1
29 11 Liner, lid, assembh_.r i1
30 41 Cover, molded .. P |
H 63 Screw, fiat head #B 3?. RT3 lung ............ 4
32 36 Tubing connector... ;|
33 36 Male eibow .. i
34 36 Tutnng, 12 - 1!2 Inng ............................... 1
35 44 1 o 111 [ ST |
36 i Rod, hinge .. Sk |
37 63 Screw, hmdmg head N 40 X 8 Iung ..... 2
38 63 Flat washer #4 .. i .10
39 14 SPring, COVET ..oveermnnns —
40 2 Bracket, hinDe COVER ......coooicrirmnmrrnes
i " Back-up plate, RiNge ......ccocoermmmmsmurrmsiviiin 4
42 63 Cap nut #8-32, unc < 2B .oooeecnnnnencneeeeenees 1
43 * Hale plug.... R il
44 gl Catch ... R
45 63 Screw, pan nead 832 x 308" Inng o4
46 B5054-10 Rotor assembly... e 1
a7 42 Liner, bowl, |nsepamble assramhhI LS |
48 6 Electro-magnet assemhly EF 1
48a 29 Skirt, splash guard.... T — 1
48h 30 Retainer, skirt .. propens 3
48c 63 Screw, flat haad #4 40x 19 Innu «B
49 B3 Screw, socket head cap .. EEEy
a0 63 Washer, flal #8 55T ....cvnnmmrmicrmssisinnnsns 1
D53481

Index
No.
51
52
54
55
56
LT
58
59
60
61
62
63
A4
65
66
67
68
i3]
70
7
72
72a
73
74
75
75a
76
ir
78
79
80
81
&2
83
84
g5
86
87
88
89
90
91
g2
93
94
95
96

Spare Parts
List Reference Descriplion Oty.
63 Flat washer, RylOn ... 1
28 Lid switch harness assembly ... 1
10, 28 Front panel label assembly ..o 1
34 Main PCBE .. -
b Bracket, relamar lron! panEI e saise |
2r Plate, support ... |
63 Screw, Hex head 1/4-20 x ?5 Il:mg 4
63 Lock washer, extension tooth ... 1[}
62 Power transistor yellow dot {IJE 03} 2
62 Teflon tubing 7/32° long ..o 8
B2 Thermal insulator ... .4
63 Screw, sheet metal, #6-32 x 518" Iung ....... 8
62 Spacer, nylon ... SR e
24 Transistor mnunlmg skm ......._4
63 Screw, pan head, #4-40 x 1!2 Iung .......... B
63 Hex nut, #4-40 ... SRR . |
bt Hub, motar muuntlnu TN |
SHEar SANOWICH ovsssiommsmmmsmesisssissessssens B
. Hex nut # 1/4 - 20.....oommmmsnmsersiicsseensanes: B
34 Brush, magnet, Kit ..o 1
56 Brush holder ... 2
56 Cap, brush holder ... Z
56 Key, insulator ... 2
B3 Screw, #6-32 x 5#3‘ Inng 8
5 Drive motor (B1) ... 1
3 Brush cap (parl of Item ‘.-'5} 2
33 Brush miotor kit... . i ]
55 Photon coupler mterrupter |:L1I} ................. 1
B3 Screw, pan head, #4-40 x 1/4" long ......... 1)
18 Counter disk assembly ... 1
63 Screw, flat head, #6-32 x 5M16° long ........ 1
33 Brackset, RPM counter... AR
et Screw, flat head, #8-32 % 1- 118 1ung ........ 3
" Ground strap assembly ... R,
32 Boot, hub, mator muunhng ....................... 1
24 Resistor .1 ohm, 10 watt, 1% ...t 2
63 Screw #2-56 x 38" long, 88T .. 4
63 Lock washer, splil, #2...ccvvecciccceinsninnnn 4
= HIBQE-OBBE ...o.ccsmpremsissnssisisiinmmmssss isisssoiss
Mut plate, offset .. ; e
- Nut plate ... |
B3 Screw, pan head #6321 00° Inng ........ 2
g2 Seal brush holder .. i
13, 42 Warning label, removahls huwl e |
et Caution label .. WPPUP.|
b Saling warning Iabal ey
B2 Power transistor, blue dot l[ﬂ‘lA ﬂ‘:B}.,,...E

*NPN stands for no part number (see Table 4-1)

**Not available, unsalable.

Iltems Mol lllustrated

24

Drive transistor hamess assembly .......... 1
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A/W 0459I8-100(-) SHEET | OF 2 ' Figure 4-2. (Sheet 1) Dade® Automatic Centrifuge |
Housing - Exploded View .

053451 518



A/R 045918-100(-) SHEET 2 OF 2

Figure 4-2. (Sheet 2) Dade® Automatic Centrifuge |l
Housing - Exploded View

5-20 Da3451



